
GB Left table set (sub table L)
Rear table set (sub table back) Instruction manual

F Table de gauche (table auxillaire G)
Table arnère (table auxiliaire arrière) Manuel d’instructions

D Linkes Tischset (Untertisch L)
Hinteres Tischset (Untertisch hinten) Betriebsanleitung

Prolunga banco sega (sinistra)
Prolunga banco sega (posteriore) Istruzioni per l’uso

NL Linkertafel (huiptafel links)
Achtertafel (huiptafel achter) Gebruiksaanwijzing

E Conjunto de Ia mesa izquierda (sub-mesa I)
Conjunto de Ia mesa posterior (sub-mesa posterior) Manual de anstrucciones

PT Conjunto da mesa esquerda (sub-mesa E)
Conjunta da mesa posterior (sub-mesa posterior) Manual de instrucaes

DK Venstre bordst (ekstrabord V)
Bageste bordst (ekstrabord bagpá) Brugsanvisning

s Vânster arbetsbord (slagbord, vänster)
Bakre arbetsbord (slaghord, bak) Bruksanvisning

N Venstre bordsett (underbord L)
Bakre bordsett (underbord bakside) Bruksanvisning

SF Vasen apupöytãsarja (apupoyta L)
Taka-apupoytäsarja (apupoyta taakse) Kayttoohje

GR ApIaTEpó TpanEZs (aploTzpó I3onOqTIKó TpanEI)
flaaw TpanEZI (niaw oqeqTaKà Tparth.I) Oãqyaeç xpq°nc

TR Sol tabla seti (sol alt tabla)
Arka tabla seti (arka alt tabla) Kullanam Kalavuzu

CH ta C L)
—

(

- — —

à. A A A A A&



//
1’

.)

GA
)

—

r%
)



ENGLISH
Explanation of general view

1. Slide rod holder 5. Hex nut M 10 (2 pcs.) 9. Rear table
2. Bolts M 5 x 16 (4 pcs.) 6. Left rods (2 pcs.) 10. Rear rods (2 pcs.)
3. Front 7. Clamping screw 11, Table saw (not included)
4. Left table 8. Stop ring

How to install the left table

&CAUTION
Always make sure that the left table is secured with clamping screw before operation.

1. Install and secure the slide rod holders at the back and front of the tool using bolts M 5 x 16 (4 pcs.). (Fig. 1)
2. lnsert the left rods into holes in the left table and secure them with hex nuts M10 (2 pcs.). (Fig. 2)
3. Install the left table on the tool, screw the clamping screws and stop rings in the slide rod holder at the front and the

back of the tool and mount the stop ring at the top end of left rod. Always secure the left table by firmly tightening the
clamping screw. (Fig. 3)

How to install the rear table
CAUTION

Always make sure that the rear table is secured with clamping screw before operation.
1. Install and secure the slide rod holders at the right and left of the tool using bolts M 5 x 16 (4 pcs.). (Fig. 4)
2. Insert the rear rods into holes in the rear table and secure them with hex nuts M10 (2 pcs.). (Fig. 5)
3. Install the rear table on the tool, screw the clamping screws and stop rings in the slide rod holder on the left and the

right of the tool in the front view and mount the stop ring at the top end of rear rod on the left side. Always secure the
rear table by firmly tightening the clamping screw. (Fig. 6)

FRANAlS
Descriptif

1. Support de tige coulissante 5. Ecrou hexagonal M10 (2 pièces) 9. Table arrière
2. Vis M 5 x 16 (4 pièces.) 6. Tiges de gauche (2 pièces) 10. Tiges arrière (2 pièces)
3. Avant 7. Vis de serrage 11. Scie circulaire (non foumie)
4. Table gauche 8. Bague darrèt

Pour installer Ia table gauche

&ATTENTION
Avant rutilisation, assurez-vous toujours que Ia table gauche est bien immobilisée par Ia vis de serrage.

1. lnstallez et fixez en place les supports de tige coulissante a l’avant et a Iarrière de l’outil a l’aide des vis M 5 x 16
(4 pcs). (Fig. 1)

2. Insérez los tiges de gauche dans es orifices do Ia table gauche et fixezIes avec los écrous hoxagonaux M10
(2 pièces) (Fig. 2)

3. instaiiez a table gauche sur outii vssez es vs de serrage at es bagues darrOt dons a support do tiae ccubssante a
avant at a crete do Po itI at montz ia agr a darret a rextrem té superieu a do a bge gauche Serrez t lour

farmemant a i s do serrage pou fxer Ia tab e de gauche (Fig. 3)

Pour installer Ia table arrière
ATTENTION

Avant l’utHisaton, assurezvcus toujours que a table amére est bien mmobilisée avec Ia vs de serrage
I Instaiiez at fixoz or niace los supports do ;ge coufissante a drode at a gauche do i’outl a ‘mdc des vis M 5 x 16

4 pie es). (FIg. 4)
nsérez estqes a era ns s onfees de at be a r ..re etfixea as &iec ‘as Ccr s hexago iix h 102 Ccc

(Fig. 5)

3 nstallez a tabie gaucce sur i’outIi .ssez 1a vs do serrage at es baques d’arrCt dons a suoport do ge cou ssan’e a
gauche et a dr ite da lo ii at mon ez a baque d irrC a extrCmité supeneure do s tga qar che ur a eCte qiueh
0 rrez uo irs fern ement 1a s do erroge pni umr a tab e art are (Fig. 6)


